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PATIENT RECEIVING antiXa ORAL ANTICOAGULANT THERAPY: EMERGENCY SURGERY PROTOCOL

Contact Surgeon / AnaesthetistSTOP oral anticoagulant

• Coagulation screen /  FBC / Group + Hold

• Document time of last dose of anticoagulant

• Full blood count and renal function/ eGFR

(consider oral charcoal if anticoagulant  ingestion < 5 hours)

Discuss with surgeon feasibility of delaying surgery

SURGICAL DELAY ≥ 12 HOURS SURGERY <12 HOURS

Optimise tissue oxygenation

Control haemorrhage

- Compression

- Surgical intervention

Tranexamic Acid (10 mg/kg i.v.)

Red Cell transfusion 

- Aim Hb > 85 g/l

Platelet transfusion 

- Aim Plt > 75 x 109/l or

- If CNS bleed aim Plt > 100 x 109/l

Risk of bleeding dependent on

- Time since anticoagulant dose

- Site of surgery

- Renal function / eGFR

Tranexamic acid 10mg/kg i.v.

PCC 50 units/kg

For Octaplex, the 

single dose should 

not exceed 3000 units 

(120 mL Octaplex).

Prothrombin complex

concentrates should

not be routinely used

in patients on DOACs

prior to emergency

surgery.

To be available if

bleeding during

surgeryRegional guidance provided by Dr G Benson, Director NI Haemophilia Centre: March 2016

Reference: Peri-operative management of anticoagulation and antiplatelet therapy. BCSH guideline, October 2016.

Approved for use in Southern Trust by Dr HK Boyd Consultant Haematologist: June 2016. Reviewed by Dr Bridgham July 2022, next review July 2024

High risk of bleeding

Regional anaesthesia (spinal / epidural) is considered to be contra-indicated

Advice from Haematology Medical Staff can be sought if required; contact via switchboard


